
MODEL G0682
12  COLD CUT SAW

OWNER'S MANUAL

WARNING: NO PORTION OF THIS MANUAL MAY BE REPRODUCED IN ANY SHAPE
 OR FORM WITHOUT THE WRITTEN APPROVAL OF GRIZZLY INDUSTRIAL, INC.

Download from Www.Somanuals.com. All Manuals Search And Download.



Download from Www.Somanuals.com. All Manuals Search And Download.



INTRODUCTION ............................................... 2

SECTION 1: SAFETY ....................................... 6

SECTION 2: CIRCUIT REQUIREMENTS ........ 9

SECTION 3: SETUP ....................................... 10

SECTION 4: OPERATIONS ........................... 17

Table of Contents
SECTION 5: ACCESSORIES ......................... 29

SECTION 6: MAINTENANCE ......................... 30

SECTION 7: SERVICE ................................... 32

SECTION 8: WIRING ...................................... 35

SECTION 9: PARTS ....................................... 38

WARRANTY AND RETURNS ........................ 45

Download from Www.Somanuals.com. All Manuals Search And Download.



INTRODUCTION

Contact Info

Functional OverviewManual Accuracy

your machine may not exactly match 
the manual

www.grizzly.com

Download from Www.Somanuals.com. All Manuals Search And Download.



Figure 1. 

A. 
B.
C.
D.
E.
F.
G.
H.
I.
J.
K.
L.
M.
N.

Identification

Download from Www.Somanuals.com. All Manuals Search And Download.



MODEL G0682
12" COLD CUT SAW

MACHINE DATA 
SHEET

Product Dimensions:

Shipping Dimensions:

Electrical:

Motor:

Model G0682 Page 1 of 2

Machine Data Sheet

Download from Www.Somanuals.com. All Manuals Search And Download.



Main Specifications:

Operation Information

Cutting Capacities

Construction

Other Specifications:

Features:

Model G0682 Page 2 of 2

Download from Www.Somanuals.com. All Manuals Search And Download.



Safety Instructions for Machinery

Download from Www.Somanuals.com. All Manuals Search And Download.



Download from Www.Somanuals.com. All Manuals Search And Download.



Safety Instructions for Metal Cutting Saws
7. LOSS OF STABILITY. 

8. FIRE HAZARD. 

9. ATTENTION TO WORK AREA. 

10. MAINTENANCE/SERVICE. 

OFF

11. HEARING PROTECTION & HAZARDS. 

12. HOT SURFACES. 

1. BLADE CONDITION. 
 

2. HAND PLACEMENT.
 

3. ENTANGLEMENT HAZARDS. 

4. BLADE REPLACEMENT. 

5. WORKPIECE HANDLING. 

6. CUTTING FLUID SAFETY. 

No list of safety guidelines can be complete. Every shop environment is different. Like all 
machines there is danger associated with the Model G0682. Accidents are frequently caused by 
lack of familiarity or failure to pay attention. Use this machine with respect and caution to lessen 
the possibility of operator injury. If normal safety precautions are overlooked or ignored, serious 
personal injury may occur.

Download from Www.Somanuals.com. All Manuals Search And Download.



220V 3-Phase 
Operation

Full Load Amperage Draw

Power Supply Circuit Requirements

If you are unsure about the 
wiring codes in your area or you plan to con-
nect your machine to a shared circuit, consult 
a qualified electrician.

Extension Cords

Phase Converter

Figure 2.

SECTION 2: CIRCUIT REQUIREMENTS

Serious personal injury could occur if you 
connect the machine to power before com-
pleting the setup process. DO NOT connect 
the machine to the power until instructed 
later in this manual.

Electrocution or fire could 
result if machine is not 
grounded and installed in 
compliance with electrical 
codes. Compliance MUST 
be verified by a qualified 
electrician!

Power Connection Device

Figure 2

Download from Www.Somanuals.com. All Manuals Search And Download.



Wear safety glasses dur-
ing the entire setup pro-
cess!

This machine presents 
serious injury hazards 
to untrained users. Read 
through this entire manu-
al to become familiar with 
the controls and opera-
tions before starting the 
machine!

SECTION 3: SETUP

Items Needed for 
Setup

please imme-
diately call Customer Service at (570) 546-9663
for advice. 

Otherwise, filing a freight claim can be difficult.

Unpacking
This machine and its com-
ponents are very heavy. 
Get lifting help or use 
power lifting equipment 
such as a forklift to move 
heavy items.

Description Qty

Download from Www.Somanuals.com. All Manuals Search And Download.



Inventory

Note: If you can't find an item on this list, check 
the mounting location on the machine or examine 
the packaging materials carefully. Occasionally 
we pre-install certain components for shipping 
purposes.

Container 1:  (Figure 3) Qty
A.
B.
C.
D.

Container 2:  (Figure 4)
E.
F.
G.

Hardware: (Not Shown)

Figure 3. 

Figure 4. 

Download from Www.Somanuals.com. All Manuals Search And Download.



Floor Load
Machine Data Sheet

Placement Location

Figure 6

Children and visitors may be 
seriously injured if unsuper-
vised around this machine. 
Lock entrances to the shop 
or disable start switch or 
power connection to prevent 
unsupervised use.

Site Considerations

Figure 6.

Figure 5

For optimum performance, clean all moving 
parts or sliding contact surfaces.

Clean Up

Gasoline and petroleum 
products have low flash 
points and can explode 
or cause fire if used to 
clean machinery.  DO 
NOT use these products 
to clean the machinery.

Many cleaning solvents 
are toxic if inhaled. 
Minimize your risk by only 
using these products in a 
well ventilated area.

G2544—Solvent Cleaner & Degreaser
H9692—Orange Power Degreaser

Figure 5. 

Download from Www.Somanuals.com. All Manuals Search And Download.



Workbench Mounting

NOTICE
Anchor studs are stronger and more per-
manent alternatives to lag shield anchors; 
however, they will stick out of the floor, 
which may cause a tripping hazard if you 
decide to move your machine.

Figure 9

Mounting

Figure 7.

Figure 8.

Bolting to Concrete Floors

Figure 7

Download from Www.Somanuals.com. All Manuals Search And Download.



Assembly

To assemble the machine:

1.

Figure 11

Figure 11. 

2.
Step 1, Figure 12

Figure 12.

 Assembly

To mount the stand to the floor:

1.

Figure 10

Figure 10.

2.

3.
 

Step 1 

4.

5.

NOTICE
We strongly recommend securing your 
machine to the floor if it is hardwired to the 
power source. Consult with your electrician 
to ensure compliance with local codes.

Download from Www.Somanuals.com. All Manuals Search And Download.



3.

 Note: If you plan to mount your machine 
stand to the floor, do so now (see Mounting 
to Shop Floor  Page 13), then return 
to Step 4, below, to mount the machine to 
the stand. Otherwise, continue with Step 4, 
below.

4. 

Figure 13

Figure 13.

5.

Figure 14

Figure 14.

7.

Figure 16

Figure 16.

6.

Figure 15

Figure 15.

Download from Www.Somanuals.com. All Manuals Search And Download.



Troubleshooting Page 32

To test run the machine:

1.

2.

Step 3

Gearbox Oil  Page 31

3.

4.
ON

5.

6.

7. OFF

Test Run8.

Figure 17

Figure 17.

9.

Figure 18

Figure 18.

Download from Www.Somanuals.com. All Manuals Search And Download.



SECTION 4: OPERATIONS

Damage to your eyes and lungs could result 
from using this machine without proper pro-
tective gear. Always wear safety glasses and 
a respirator when operating this machine.

Loose hair and cloth-
ing could get caught in 
machinery and cause seri-
ous personal injury. Keep 
loose clothing and long 
hair away from moving 
machinery.

NOTICE
If you have never used this type of machine 
or equipment before, WE STRONGLY REC-
OMMEND that you read books, trade maga-
zines, or get formal training before begin-
ning any projects. Regardless of the con-
tent in this section, Grizzly Industrial will 
not be held liable for accidents caused by 
lack of training. 

Basic Controls

ON/OFF Switch: 
ON OFF

Power Indicator Light: 
ON

High/Low Speed Switch: 
.

Figure 19.

Vise Handwheel: 

Vise Quick Release Lever:

Figure 20.

Download from Www.Somanuals.com. All Manuals Search And Download.



To set the cutting angle:

1. 

2.
Figure 23

Figure 23. 

3.

4.

Vise 
Page 19

5.

Cutting AngleSaw Handler: 

Trigger Switch: ON

Miter Lock Lever: 

Work Stop:

Figure 21.

Figure 22.

Cutting Fluid Reservoir: 

Download from Www.Somanuals.com. All Manuals Search And Download.



Adjustable Vise Jaw

Vise

6.

7. Step 3

4.
Figure 25

Figure 25.

5.
Figure 26

Note: At certain angle settings, it may not be 
possible to set the jaw within the specifica-
tions described above. If this is the case, 
adjust the jaw as far as it can go while still 
being securely clamped.

Figure 26.

To adjust the vise jaw:

1. 

2. Cutting 
Angle Page 18

3.

Figure 24.

NOTICE
Prior to cutting, both the jaw and stability 
bracket must be checked for blade clear-
ance. Failure to do this could cause the 
blade to contact the vise during the cut, 
resulting in damage to the machine.

Steps 4–7

 Auxiliary Stability Bracket 
 Page 20

Download from Www.Somanuals.com. All Manuals Search And Download.



Auxiliary Stability Bracket

To adjust the auxiliary stability bracket:

1.

2.
Figure 27

Vise Quick Release Lever

To use the quick release lever:

1.

2.
Figure 28

Figure 28.

3.

4.
 Figure 29

Figure 29.

Figure 27.

3.

Note: At angles greater than approximately 
35° away from the vise, it is necessary to 
remove the auxiliary stability bracket entire-
ly.

Download from Www.Somanuals.com. All Manuals Search And Download.



5.

Figure 30

Figure 30.

Work Stop

To use the work stop:

1.

2. Figure 31

Note: An alternative method for using the 
quick release lever is to rotate the lever 
downward prior to clamping the workpiece. 
With the lever in this position, fully clamp 
the workpiece using the vise handwheel. 
To release the workpiece, rotate the lever  
clockwise to the up position. The method you 
practice is a matter of personal preference.

3.

4.

Figure 32

5.

Figure 32.

Figure 31.

Download from Www.Somanuals.com. All Manuals Search And Download.



Cutting Fluid

Filling Cutting Fluid Reservoir
1.

2.
Figure 33

Draining/Cleaning Cutting Fluid 
Reservoir
1. 

2.

3.

4.
Figure 34

Used cutting fluid is a 
poison hazard. Use per-
sonal protection when 
handling this material. 
Failure to do so may 
result in illness or death.

3.

4.

5.

Figure 33.

Figure 34.

Tip: Place a magnet in the cutting fluid reservoir 
under the drain screen to collect metal chips and 
prevent them from being drawn into the pump. 
Periodically remove and clean the magnet.

Download from Www.Somanuals.com. All Manuals Search And Download.



Blade Terminology

Blade Terminology

A. Blade Size (Diameter): 

B. Pitch:

C. Gullet: 
 

D. Front Rake Angle: 

E. Rear Rake Angle:

F. Tooth Depth: 

G. Kerf: 

Figure 35.

G

B

C

D

E

F A

Blade Pitch

Figure 36

FIgure 
37

Figure 36. TPI too coarse for workpiece.

Figure 37. TPI too fine for workpiece.

Download from Www.Somanuals.com. All Manuals Search And Download.



2.
Figure 39

Accessories Page 29

Figure 38

Figure 38. Correct TPI.

To select the correct blade pitch:

1.

Figure 39

Figure 39. Blade selection chart.

Blade Feed Rate

Chip Inspection Chart Page 27

Download from Www.Somanuals.com. All Manuals Search And Download.



Blade Changes

The teeth of saw blades 
are sharp and can easily 
cut fingers and hands. 
Always wear heavy leath-
er gloves when handling 
saw blades.

Tools Needed: Qty

To replace the blade:

1.

2.

Figure 41

Figure 41.

Blade Break-in

Figure 40

π

π
π

Figure 40. Calculating cut area for break-in.

Download from Www.Somanuals.com. All Manuals Search And Download.



7.

Figure 45

Figure 45.

8.

6.
Figure 44

Figure 44.

4.

Figure 42

5. Figure 
43

Figure 43.

3.
Figure 42

Figure 42.

Download from Www.Somanuals.com. All Manuals Search And Download.



Chip Inspection Chart

Chip
Appearance

Chip
Description

Chip
Color

Blade
Speed

Feed
Rate

Additional
Actions

Good Good

Good

Good

Good

Figure 46.

Download from Www.Somanuals.com. All Manuals Search And Download.



Cutting Procedures

To make a cut:

1. 

2. Page 18

3. Page 19

4.
Page 21

5. Page 19

6. Page 
22

7.

8.

9.

10.

Cutting Tips

General Machine 
Tips

Download from Www.Somanuals.com. All Manuals Search And Download.



T20806—120 Tooth
T20807—150 Tooth
T20808—180 Tooth
T20809—220 Tooth
T20810—280 Tooth

Figure 47. 

SECTION 5: ACCESSORIES

T20677—Acculube Metalworking Lubricant 
(for Medium to Heavy-Duty Machining)

G8983—Tilting Roller Stand

G8984—Single Roller Stand

G8985—5 Roller Stand

Figure 48. Shop Fox® 

G8983

G8984

G8985

T20501—Face Shield Crown Protector 4"
T20502—Face Shield Crown Protector 7"
T20503—Face Shield Window
T20448—Economy Clear Safety Glasses
T20452—"Kirova" Anti-Reflective Glasses
T20456—"Dakura" Clear Safety Glasses
H0736—Shop Fox® Safety Glasses

Figure 49. 

T20448

H0736

T20452T20502

T20503

T20456

Download from Www.Somanuals.com. All Manuals Search And Download.



SECTION 6: MAINTENANCE

Always disconnect power 
to the machine before 
performing maintenance. 
Failure to do this may 
result in serious person-
al injury.

Daily Check:

 
 
 

Weekly Maintenance:
 

 

Monthly Check:

Every Six Months:

Schedule

Cleaning

Unpainted Cast Iron

Vise Leadscrew
1.

2.

3.

Note: Periodically clean the leadscrew thor-
oughly with minerals spirits or other degreaser 
and relubricate.

Lubrication

Download from Www.Somanuals.com. All Manuals Search And Download.



Gearbox Oil

Tools Needed Qty

To change the gearbox oil:

1.

2.

3.
Figure 50

4.

5.

6.

7.

Figure 50. 

Download from Www.Somanuals.com. All Manuals Search And Download.



SECTION 7: SERVICE

Troubleshooting

Motor & Electrical

 OFF ON

Download from Www.Somanuals.com. All Manuals Search And Download.



Operations

Download from Www.Somanuals.com. All Manuals Search And Download.



Blade Troubleshooting

Blade Break-in Page 
25

ON

Blade Break-in Page 
25

ON

Download from Www.Somanuals.com. All Manuals Search And Download.



SECTION 8: WIRING

Wiring Safety Instructions
1. SHOCK HAZARD. 

2. CIRCUIT REQUIREMENTS. 
Page 9 

3. QUALIFIED ELECTRICIAN. 

4. WIRE CONNECTIONS.

5. WIRE/COMPONENT DAMAGE.

6. MOTOR WIRING. 

7. MODIFICATIONS.

8. EXPERIENCING DIFFICULTIES. 

The photos and diagrams 
included in this section are 
best viewed in color. You 
can view these pages in 
color at www.grizzly.com.

Download from Www.Somanuals.com. All Manuals Search And Download.



READ ELECTRICAL SAFETY 
ON PAGE 35!

View this page in color at 
www.grizzly.com.

The motor wiring shown here is 
current at the time of printing, but it 
may not match your machine. 
Always use the wiring diagram 
inside the motor junction box.

TC
11

15-15 PLUG
(as recommended)

220 VAC
3-Phase

WARNING!
SHOCK HAZARD!
Disconnect power
before working on
wiring.

Wiring Diagram

Figure 51. Trigger Switch.

 Figure 52 
 Page 37.

Download from Www.Somanuals.com. All Manuals Search And Download.



READ ELECTRICAL SAFETY 
ON PAGE 35!

Electrical Components

Figure 52.E.C. Fig

Download from Www.Somanuals.com. All Manuals Search And Download.



SECTION 9: PARTS

Parts Breakdown

Download from Www.Somanuals.com. All Manuals Search And Download.



Parts List
REF PART # DESCRIPTION REF PART # DESCRIPTION
1 P0682001 SAW BASE 58 P0682058 SPRING HOOK
2 P0682002 PIVOTING BASE 59 P0682059 EXTENSION SPRING
3 P0682003 LOCK PIN 60 PN02M HEX NUT M10-1.5
4 P0682004 BUSHING 61 PSB84M CAP SCREW M10-1.5 X 35
5 P0682005 LEVER 62 P0682062 GEARBOX
6 PSB14M CAP SCREW M8-1.25 X 20 63 P0682063 OIL LEVEL SIGHTGLASS
7 P0682007 VISE BASE 64 P0682064 OIL PLUG
8 PSS06M SET SCREW M8-1.25 X 16 66 P0682066 FLAT HD SCR M8-1.25 X 20
9 P0682009 VISE JAW LARGE 67 P0682067 PIVOT PIN
10 P0682010 VISE JAW SMALL 68 PW01M FLAT WASHER 8MM
11 P0682011 SUPPORT 69 P0682069 BUSHING
12 P0682012 ROLLER BRACKET 70 PSS25M SET SCREW M6-1 X 20
13 P0682013 ROLLER 72 PN13M HEX NUT M16-2
14 PW01M FLAT WASHER 8MM 73 P0682073 HEAD LEVER
15 PSB14M CAP SCREW M8-1.25 X 20 74 P0682074 HEAD LEVER HANDGRIP
17 P0682017 MOVING VISE BASE 75 P0682075 SPECIAL NUT
18 P0682018 MOVING VISE JAW 76 P0682076 WORM GEAR
19 P0682019 CLAMP WASHER 77 P0682077 GASKET
20 PSB36M CAP SCREW M12-1.75 X 25 78 P0682078 ARBOR
21 P0682021 SPECIAL WASHER 79 P0682079 ARBOR KEY
22 PSB36M CAP SCREW M12-1.75 X 25 80 P0682080 SAW BLADE
23 PSS21M SET SCREW M8-1.25 X 25 81 P0682081 ARBOR FLANGE
24 P0682024 SPACER 82 P0682082 CAP SCREW M12-1.5 X 30 LH
25 P0682025 QUICK RELEASE LEVER 83 P0682083 FIXED GUARD
26 P51106 THRUST BEARING 51106 86 P0682086 COOLANT TUBE
27 P0682027 FLANGE 87 P0682087 COOLANT TUBE
28 P0682028 HANDLE 88 PSB06M CAP SCREW M6-1 X 25
29 PRP58M ROLL PIN 6 X 45 89 P0682089 BLADE GUARD
30 PW06M FLAT WASHER 12MM 90 PR71M EXT RETAINING RING 60MM
31 PSB36M CAP SCREW M12-1.75 X 25 91 PSB01M CAP SCREW M6-1 X 16
32 P0682032 GIB 92 PW03M FLAT WASHER 6MM
33 PSS21M SET SCREW M8-1.25 X 25 93 P0682093 BLADE GUARD LINKAGE 2-PC
34 PN03M HEX NUT M8-1.25 94 PW03M FLAT WASHER 6MM
35 P0682035 LEADSCREW 95 PSB02M CAP SCREW M6-1 X 20
36 P0682036 COMPRESSION SPRING 97 PSB14M CAP SCREW M8-1.25 X 20
37 P0682037 AUX VISE BRACKET 98 PLN04M LOCK NUT M8-1.25
41 P0682041 COOLANT TANK SCREEN 99 P6301-ZZ BALL BEARING 6301ZZ 
43 P0682043 WORK STOP BAR ASSEMBLY 100 PN13M HEX NUT M16-2
44 P0682044 COOLANT TRAY 101 P0682101 WORM SHAFT
45 P0682045 CLAMP 106 P0682106 SEAL
49 P0682049 COOLANT VALVE 124 P609A-ZZ BALL BEARING 609ZZ 
50 P0682050 COOLANT TUBE 125 P0682125 PUMP CONNECTION BOX
51 P0682051 MOTOR 2.2 HP 220V 3-PH 126 P0682126 PUMP GASKET
51-1 P0682051-1 MOTOR FAN 127 PSB16M CAP SCREW M4-.7 X 16
51-2 P0682051-2 MOTOR FAN COVER 128 P0682128 COOLANT PUMP
56 P0682056 COOLANT TUBE 129 PW03M FLAT WASHER 6MM
57 PSS25M SET SCREW M6-1 X 20 130 PSBS05M BUTTON HD CAP SCR M6-1 X 20

Download from Www.Somanuals.com. All Manuals Search And Download.



Control Box Breakdown

TC
11

REF PART # DESCRIPTION REF PART # DESCRIPTION
102 P0682102 CONTROL BOX 102-8 P0682102-8 TWO STEP SWITCH
102-1 P0682102-1 CASE 102-9 P0682102-9 FUSE 15A
102-2 P0682102-2 CONTACTOR TECD TC-11 220V 102-10 P0682102-10 FUSE HOLDER
102-3 P0682102-3 TRANSFORMER 250V 102-11 P0682102-11 OL RELAY TEND 5-8A
102-4 P0682102-4 BACKING PLATE 102-12 P0682102-12 JUNCTION BLOCK
102-5 P0682102-5 INDICATOR LIGHT 102-13 P0682102-13 TRIGGER SWITCH
102-6 P0682102-6 ON/OFF SWITCH 102-14 P0682102-14 FUSE 1A
102-7 P0682102-7 COVER

Download from Www.Somanuals.com. All Manuals Search And Download.



Stand Breakdown

REF PART # DESCRIPTION REF PART # DESCRIPTION
201 P0682201 END PANEL 205 PB09M HEX BOLT M8-1.25 X 20
202 P0682202 SIDE PANEL 206 G8589 GRIZZLY NAMEPLATE
203 PB20M HEX BOLT M8-1.25 X 35 207 PHTEK24 TAP SCREW #5 X 3/8
204 PN03M HEX NUT M8-1.25

Download from Www.Somanuals.com. All Manuals Search And Download.



Warning Labels

Safety labels warn about machine hazards and ways to prevent injury. The owner of this machine 
MUST maintain the original location and readability of the labels on the machine. If any label is 
removed or becomes unreadable, REPLACE that label before using the machine again. Contact 
Grizzly at (800) 523-4777 or www.grizzly.com to order new labels. 

REF PART # DESCRIPTION REF PART # DESCRIPTION
301 P0682301 BLADE DANGER WARNING 307 P0682307 MODEL NUMBER LABEL
302 PLABEL-11A SAFETY GLASSES LABEL 308 G8589 GRIZZLY NAMEPLATE
303 PLABEL-12C READ MANUAL LABEL 309 P0682309 MODEL ID LABEL
304 PLABEL-14 ELECTRICITY LABEL 310 PPAINT-1 GRIZZLY GREEN TOUCHUP PAINT
305 PLABEL-63A DISCONNECT LABEL 311 PPAINT-11 GRIZZLY PUTTY TOUCHUP PAINT
306 P0682306 BIOLOGICAL HAZARD LABEL

Download from Www.Somanuals.com. All Manuals Search And Download.



Download from Www.Somanuals.com. All Manuals Search And Download.



Download from Www.Somanuals.com. All Manuals Search And Download.



WARRANTY AND RETURNS

Download from Www.Somanuals.com. All Manuals Search And Download.



Download from Www.Somanuals.com. All Manuals Search And Download.



Free Manuals Download Website
http://myh66.com

http://usermanuals.us
http://www.somanuals.com

http://www.4manuals.cc
http://www.manual-lib.com
http://www.404manual.com
http://www.luxmanual.com

http://aubethermostatmanual.com
Golf course search by state

http://golfingnear.com
Email search by domain

http://emailbydomain.com
Auto manuals search

http://auto.somanuals.com
TV manuals search

http://tv.somanuals.com

http://myh66.com/
http://usermanuals.us/
http://www.somanuals.com/
http://www.4manuals.cc/
http://www.manual-lib.com/
http://www.404manual.com/
http://www.luxmanual.com/
http://aubethermostatmanual.com/
http://www.golfingnear.com/
http://emailbydomain.com/
http://auto.somanuals.com/
http://tv.somanuals.com/

